
 

Service Kit 
DATE:

SUBJECT:

R-452

December 12, 2000

Lawn/Garden Tractor Grille       
Replacement

Form No  770-1849  
(12/2000)

     
 

   

   
CODE:

REF.
NO.

Part Number QTY Description

1 710-0528 2 Hex screw 5/16 -18 x 1.25
2 710-0895 2 Hex tap screw 1/4 x .75
3 712-3010 2 Hex nut 5/16 -18 
4 726-0201 2 Push nut .3125 diameter
5 726-0272 1 Clamp 9/16 diameter
6 731-2118 1 Headlight lens
7 731-2119 1 Grille
8 736-0119 2 Lock washer 5/16
9 736-3078 2 Flat washer .349 x 1.00 x .063 ht

10 783-1346 1 Grille support bracket
11 712-0292 2 Speed nut
12 777X40133 1 Reflective label

753-0895
Use this service kit when replacing part number 731-2119.

NOTE:  Hood (a) and Hood 
Rod (b) shown for reference 
only. These parts are noted to  
show  the correct alignment of 
the grille support bracket in 
correlation to the hood support 
rod.  These parts are not 
included with the service kit. 

1

2

3

4

5

6

7

8

9

10

11

12

(a)

(b)


